EASTMAN

AutoTrack

Falcon with |
~ Pneumatic Lift
v MODEL FAL-AT-MS

Instruction Manual &
lllustrated Parts List

B L1 maching

'
LAl
; . COMPANY
779 Washington St., Buffalo, N.Y. 14203-1396 U.S.A. « (716)856-2200 » Fax (716)856-1140 or (716)856-2068
: Manufacturers of Eastman Cloth Cutting and Cloth Spreading Machines :



EASTMAN

Table of Contents

Installation Maintenance
Mount Trackto Table ................ccccoccneinnnnnee. 3 KnifeMotor..................... et s 8
Mount Control BoX ........ceevveeeeeeeeeeeereeveeeeeenn 3 KnifeSharpener..............cooooeeeoemeeeeee, 8
AirLine Lubricator ..........ccoocovieeeeeeec v, 3 Shear Plate Replacement ..........c.coooovvvivinnnn. 8
AirLine Hook-up 3 Shear Plate Adjustment ...............ccoooveemvieviii 8
SharpenerReplacement ..............ccoovvveveveenenn . 9
Familiarization Lubrication ofKnifeGear ..............c.ccocoevvmeennn... 9
Digital Control BoX ..........ccccveverimriiviiricecerereene. 4 Motor Brush Replacement.....................coeuene..... 9
CutLength Control Box ...........cccueeveurivcecneeneee. 6 FuseReplacement ............... e e 9
Traverse Belt Replacementan
Operation Falcon Cutter Installation...................ccocccoovonin.. 10
Digital Control BoX ...........cccoeveevieereriiinierneene ... Lift Belt Replacement ..................cooevevvivennn. 10
CutLength Control BoX ..............ccoovvereereennnnne.. 7 Drive Motor ........c.ccooveeeieriiiiieenn e eernens 1
NOn-LIft Type ......c.ooeeeeireceee e 7 Lubrication............ocoeeereieueieeeeee 11
. BrushReplacement...........ccccooovrnreicrinnnennn. 11
Adjustments _ AirLine Lubricator ...............cococovemeneiee. 1"
LiftHeight ........ooeeeeeeeeeee e 7 :
CuttingSpeed .............cccocveevennninrineees 7 lllustrated Parts List
AirRegulatorValve............cccocvereeiveiceecrienen. 7 TableofContents ......... et e r et e s er e 12 ¢
SpeedControlValve .............ccooeeeveeeeeeeeeeevrennnn, 7 :
IMPORTANT

The purchaser must instruct all operators on the proper use of this equipment. All standard industrial safety measures and
equipment should be provided to protect the operator. Operators must be cautioned that improper or careless use of this

equipment may cause personal injury. If you do not have qualified operators to instruct new ‘persons, contact your
EASTMAN sales representative or EASTMAN factory direct. :

Electrical connections and servicing to this equipment should be made by a qualified electrician who is familiar with

applicable codes and regulations. Disconnect this equipment from electrical power source before proceeding with any
disassembly for adjustment or repair.

The Auto Track Falcon with Pneumatic Lift is designed to raise track with force. To prevent injury, all personnelshould be
instructed to wear safety glasses and stand well clear of track when in operation.

Limited Warranty. Eastman warrants to the buyer that the equipment shall be free from defects in materials or workmanship
for a period of 180 days commencing on the date of invoice. Any goods or parts claimed by the buyer to be defective must
be returned to Eastman, freight charges prepaid, within the 180-day warranty period. if Eastman determines that the goods
or parts are defective in materials or workmanship, Eastman'’s sole abligation under this warranty shall be, at Eastman's sole
option, to repair or replace the defective goods or parts or to provide the buyer a credit equal to the portion of the purchase
price allocable to the defective goods or parts. This warranty shall not apply if defects are caused by product misuse or neglect,
if the machine has been aitered or modified by the buyer, or if other than genuine Eastman belts, emery wheels, knives or parts
areusedinthe machine. THISWARRANTY {S THE ONLY WARRANTY APPLICABLE TO THIS PURCHASE. SELLERDISCLAIMS
ALL OTHER WARRANTIES, EXPRESS OR IMPLIED, INCLUDING, BUT NOT LIMITED TO, THE IMPLIED WARRANTIES OF
MERCHANTABILITY AND FITNESS FORA PARTICULAR PURPOSE.

{ Limitation of Liability. Eastman's liability to the buyer, and the buyer's remedies from Eastman, whether in contract, negligence,

tort, under any warranty or otherwise, shall be limited to the remedies provided in the foregoing Limited Warranty. In no event
shall Eastman have any responsibility or liability to the buyer for (a) any special, indirect, incidental, or consequential damages,
including, but not limited to, loss of use, revenue, or profit, even if Eastman has been advised of the possibility of such damages,
‘or (b) any claim against the buyer by any third party. The price stated forthe product sold is a consideration for limiting Eastman’s

s



Before operating machine, read these instructions care-
fully. Familiarize yourself with all functions and adjust-
ments of this equipment. .

The Auto Track Falcon is shipped partially disassembled
with all the necessary parts for proper setup and opera-
tion, Before any operation can take place, the installation
procedure must be followed.

INSTALLATION
Open shipping crate and inspect all parts. The parts
included are:

(1) Part and Instruction Manual.

(1) Track Assembly with Pneumatic Lift.

(2) Support Tubes.

(1) Control Box.

(2) Patch Cords.

(1) Remote Start Device (optional).

(1) Hardware Package containing (8) Screws, (8) Hex

Nuts and (8) Lock Washers.
Optional Accessories.

Mount Track to Table
. Remove track with lift from crate and place on table with
track edge parallel to seam in your cutting table. Use a
-framing square, or similar tool to check machine for cut
of fabric exactly as desired. Clamp the track to table at
both front and rear ends of track. If necessary, adjust the
clamp spindle so track is firmly mounted to table.

Mount

Do not twist belt when threading. Pull lift belt hand tight
and secure lock plate screws. See maintenance section
for threading diagram. Replace front and rear lift covers.

Mount Control Box

Clamp control box to table at front side of track. Connect
the large patch cord between the control box and the gear
housing and the small patch cord between the control box
and the socket on the front lift plate. Connect the plug on
the cord reel to socket on top of the gear housing.
Connect cord reel terminal plug to Falcon terminal block.

CAUTION
Check to be sure the power supply is the same
voitage rating as stamped on the control box
terminal block.

Air Line Lubricator
Release air line pressure. Remove lubricator sight tube
bowl by turning counterclockwise. - Fill sight tube bowl

- 3/4 full with genuine EASTMAN Air Line Lubricant

(242C1-4) or equivalent. Replace Sight Tube Bowil.

Air Line Hook-Up

The Pneumatic Lift requires a 90-120 psi compressed air
line connected properly to the filter regulator. Locate the
regulator on the front lift and connect the air line wuth a
1/4 N.P.T. Quick Connect or equivalent.

Control
‘Box

Remove (12) twelve screws on front lift cover and (12)
twelve screws on rear lift cover. Set covers aside. Mount
the (2) two support tubes to the lift frames and secure as
shown on pages 22 to 25. Unroll the nylon lift belt on the
front lift and thread belt under front pulley, thru lower
support tube, over rear pulley, and under rear lock plate.

90-120 PSI
Compressed Air

Filter

Regulator Lubricator

Eastmanivd i

COMPANY

3



EASTMAN

5

Digital Control Box

Familiarization
Digital Control Box

1.

Main Power: Activates power to all circuits. Red light
is on when switch is at ON position.

Sharpener: Allows Falcon Motor to run without
moving Falcon Cutter when in ON position. Sharpen
knife by pressing button on side of Falcon Cutter with
constant pressure. Hold for 10 seconds, then release.

Start Cut: Press button to begin cutting cycle (unit
must be programmed).

Width Indicator Light: Indicates program selection
for length of cut.

.bi‘gital Display: 'Display for programming length of

cut in width mode and displays number of plies left to
cut or plies cut in count mode.

Select: Press to select programming mode (width or
count).

Count Indicator Light: Indicates count mode for
program selection.

10.

11.

12.

13.

14,

Numeric Keyboard

Preset-Count Down Indicator Light: Indicates
count down mode selection. '

Reset-Count Up Indicator Light: Indicates count up
mode selection.

Cutting Speed Adjustment: Varies speed of cutting
machine travel.

Height Adjustment: Allows operator to set time of lift
cycle for specific materials (For machines equipped
with lift only).

Auto/Manual Lift: Switches lift to Auto or Manual Lift
Mode.

Remote Control Start: (optional) Remote hand held
“StartCut” button to begin cutting cycle.




Operation
Digital Control Box

CAUTION
Before connecting power supply, make sure
voltage rating is same as stamped on terminal
block. Damage to control unit may result if
incorrect power supply is used.

When power supply is properly connected to control box,
air line is connected and cables are attached, the unit is
ready for operation.

Activate main power by pressing POWER “ON-OFF”
switch to ON position. The power light will go on, the
digital display will show ‘000" and the SELECT WIDTH
light will start blinking. The unit can now be programmed.

To program CUT LENGTH, the operator must hold down
the PRESET (#) button on the keyboard and then press
in proper cut length in inches (cm), as marked on the
track. If incorrect number is punched in, release preset
button, press and reselect new number. The SELECT
button will change count and width mode at any time
during operation.

NOTE: Itis recommended to program the width 10inches
(20cm) more than the width of the fabric to avoid

incomplete cut caused by fabric shift or width
variations.

After cut length is programmed, either COUNT UP or
COUNT DOWN must be selected. Count up mode will
display number of plies cut, up to “999". If counter
reaches “999" it will automatically start at “000" without
stopping cut. Count down mode will count down from
preselected quantity and automatically stop when display
reaches “000”.

To program COUNT UP mode, press the RESET (%)
button on the keyboard and the COUNT UP light will
indicate the count up mode selection. To reset counter
display to “000”, press the RESET (%) button at any time.
Machine can now count up plies being cut.

To program for COUNT DOWN mode, the SELECT
button should be pressed to convert the display to a
counter. The count light will indicate counter display. To
key in the amount of plies desired, press and hold the

PRESET (#) button and punch in the number of plies. The
COUNT DOWN light will go on and machine is ready for
cutting. The number of plies are now in memory and can
be recalled by pressing the PRESET (#) button. Program-
ming is now complete

After programmlng has been completed, switch the
“AUTO/MANUAL" lift switch to AUTO position. Cutting
can now take place. Pull material to desired length
beyond track. Press start button on control box or remote
start (optional). Falcon Cutter will start and travel the
preset distance down track. When cutter stops and
reverses, the lift mechanism raises track and drops down
to clamp end of material. Counter records each cycle of
knife motor.

CAUTION
The air lift is designed to raise track with force. To
prevent injury, personnel should stand well clear
of track when in operation. All operators should
be trained in the operation of the machine pnor
to use.

IMPORTANT: To stop the Auto Track Falcon at any
point during operation, press the power
ON-OFF switch to OFF position.

Eastmamierdifim

COMPANY

5



EASTMAN

CUT LENGTH
CONTROL BOX

Familiarization
Cut Length Control Box

1.

Main Power: Activates power to all circuits. Red light
is on when switch is at ON position.

Length of Cut: Sets length of travel, each unit equals
approx. 2.4 inches (6.1cm) of travel.

Ply Counter: Automatically records number of plies
cut. Push button to set at zero.

Auto/Manual Lift: Switches liftto Auto or Manual Lift
Mode.

Sharpener: Allows knife to run without moving cut-
ting machine. Red light indicates power to this circuit.
Sharpen knife by pressing button on side of falcon
cutter with gentle pressure while knife is turning.

10.

11.

Antennae

Speed: Varies speed of cutting machine travel.
Lift Height: Allows operator to set time of lift cycle for
specific materials (For machines equipped with ift
only).

Start: Press to begin cycle of cutting machine.

Falcon Cutter Fuse: For replacement use 3 amp
fuse. ‘

Drive Motor Fuse: For replacement use 3 amp fuse.
Remote Control Start: (optional) Remote hand held

push button, has the same function as green start
button.




Operation
Cut Length Control Box

= CAUTION
Before connecting power supply, make sure
voltage rating is same as stamped on terminal
block. Damage to control unit may result if
incorrect power supply is used.

When power supply is properly connected to control box,
air line is connected and machine cables are attached,
the unit is ready for operation.

Activate main power by pressing power “ON-OFF”
switch to ON position. Set length of cut in units (1 unit =
2.4 inch; 6.1 cm) by turning the thumb wheel dial to the
number of units desired as shown on the track. .

NOTE: It is recommended to set cut length 4 units more
than width of fabric to avoid incomplete cut
caused by fabric shift or width variations.

After cut length is set, press the PLY COUNTER to zero
out counter. Switch the Auto/Manual lift switch to AUTO
position and cutting can now take place. Pull. material to
desired length beyond track. Press START button on
control box or REMOTE START (optional). Falcon Cutter
will start and travel the preset distance down track. When
cutter stops and reverses, the lift mechanism raises track
and drops down to clamp end of material. Counter
records each cycle of knife motor. '

. CAUTION
The air lift is designed to raise track with force. To
prevent injury, personnel should stand well clear
of track when in operation. All operators should
be trained in the operation of the machine prior
to use. '

IMPORTANT: To stop the Auto Track Falcon at any
point during operation, press the power
ON-OFF switch to.OFF posmon

Non-Llft Type g

The Non-Lift Auto Track Faicon operates in the same
manner as with lift except the track is permanently
mounted to the table and will not lift to clamp the fabric.

Adjustments

This machine is adjusted and tuned at the factory for
optimal performance. No adjustments other than normal
setup are necessary. However, if after continued use the
performance level becomes unacceptable, the following
procedures should be carried out before repairs are
considered.

Lift Height

The track should raise up enough to clamp the maximum
height of spread. To adjust the lift height, locate the
“Height” knob on the control box. Turn the knob
clockwisetoincrease lift height of track and counterclock-
wise to decrease lift height.

Cutting Speed ’

The cutting speed will vary dependmg on material to be
cut. To adjust cutting speed, locate the “Speed”’ knob on
the control box. Turn the knob clockwise to increase the
speed of cutter moving down the track and counterclock-
wise to decrease speed. If cutter tends to lag when,
cutting, less speed is required.

Air Regulator Valve .

The air regulator valve, when adjusted properly at 60-80
PSI, will produce a quiet, smooth lifting motion. To adjust
pressure, pull the “Adjust” knob up and turn clockwise
to increase pressure and counterclockwise to decrease
pressure. After adjustment |s made, push knob down to
lock in place.

Speed Control Valve

Located on the front. main plate, the speed control valve
adjusts the speed and pressure of lift. To adjust, remove
the front cover and locate the speed control valve.
Loosen the lock wheel and turn thumb screw OUT to
increase speed and pressure or IN to decrease. The
track should raise up with .minimum force for proper
adjustment. Tighten thumb screw when adjustment |s
complete.

, CAUTION .
Improper adjustment can cause personal injury
or damage to your machine. Adjustment should
be made by qualified personnel.

Eastmanmrdifim

COMPANY

7



EASTMAN

Maintenance

NOTE: All maintenance procedures may be performed
with knife motor (Falcon) installed intrack. Itis not
necessary to remove Falcon from Auto Track
mechanism.

Knife Motor

WARNING

This machine is equipped with a sharp knife.
Keep hands away from knife area at all times. DO
NOT handle cutting machine at any time unless'
terminal block is disconnected from power sup-
ply. Knife guard should be raised only enough to
clear the material being cut. When machineis not
in use, knife guard should be set at its lowest
position. DO NOT OPERATE THIS MACHINE
WITH SAFETY GUARDS REMOVED.

Knife Sharpener

Switch sharpener to ON position (use CAUTION when
sharpening blade). The Falcon Cutter remains in its home
position and the blade turns. To obtain a fine, keen edge
on the blade, press llghtly against sharpener button
which is located on the/side of the Falcon Cutter. Press
and hold button with constant pressure for 10 seconds,
then release. Return sharpener switch to OFF position.

NOTE: If sharpener switch is turned on right after the
power switch is turned on, the blade motor will not
start. Press the “START CUT” button before
programming to enable knife motor.

CAUTION
Before performing any of the following proce-
dures, make sure that the attachment plug is
disconnected from the terminal block at the
control box.

Knife Replacement

Remove pressure foot from knife standard by removing
two (2) screws and two (2) washers at “A”. Place small
drift pin or screwdriver through hole in knife to prevent
rotation. Remove knife bolt “‘B”* and knife flange cover
“C”. Carefully lift out and discard used knife blade.

CAUTION:

Discard used knife with care!

79C12-286 \

Insert new knife blade, bevel side in, by sliding it under
shear plate “D”’. Make sure slots in knife align with tabs
on knife hub and that knife is seated flush on hub.
Replace all parts in reverse order and check that all '
fasteners are tightened securely before resuming opera-
tion.

NOTE: It is not necessary to remove cutting machine
from track or shear plate from machine when
replacing knife.

Shear Plate Replacement

Remove knife as described above. Ahgn Falcon Cutter
with screw “E” accessible thru slot in track. Remove
screw “E” and shear plate “D”. Replace with new shear
plate and reassemble in reverse order. Adjust shear plate
and check tightness of “E” before resuming operation.

Shear Plate Adjustment

After replacing shear plate, adjust angle of spring so
carbide contacts knife edge at a 3 degree angle. Refer to
diagrams for explanation of proper angle.

@

N
~J-» -




Sharpener Replacement

Remove knife as described above. Insert screwdriver into
slotted head of sharpener button “F’* and hold bushing
“J” in place. Turn screw counterclockwise to remove
button “F” and spring “G"”. Remove screw “I"” to
separate bushing “J”, spring washer “K” and emery
wheel “L"”. Replace emery wheel and reassemble in
reverse order. Check that screw “F” is tightened se-
curely.

Lubrication of Knife Gear

Knife gear “Z” should be removed and replaced if
necessary or repacked with grease every three months.
Remove knife as described above, to expose bearing
retainer plate 79C12-286. Insert a 10-32 x 1 1/2" screw
into center of knife flange X" so that gear, bearing and
knife flange can be removed as one unit. Remove three
(3) screws “W” and lift out gear assembly. Inspect and
replace gear “Z” if necessary or repack gear teeth ONLY
with grease. Reassemble in reverse order making sure
thatbearing “Y”’ is seated squarely before securing knife
flange “X” and retainer plate.

IMPORTANT: Use of too much grease when repacking
knife gear ‘“Z”” may result in undue strain
on knife motor. '

Motor Brush Replacement

Remove four (4) screws from cover plate. Remove cover
plate and insulation material using care notto damage the
insulation. Remove two (2) screws “A” and carefully lift
out combined circuit board and motor brush card assem-
bly. DO NOT disconnect wires. Turn brush card over,
loosen two (2) screws “B” and pull motor brush pigtails
from under fasteners. Slide brushes out from guides.
Insert new brushes so that beveled corner at wire pigtail
faces slot “C” in brush guide. Brush pigtail runs from slot
“C” to screw fastener “B’. Wrap pigtail around screw
“B” and tighten screw. Turn circuit board/brush card
assembly back to original position. Spread brushes
enough to slide over commutator and work board/card
assembly down inside cavity until brushes *“‘snap” over
commutator. Secure board/card assembly with two (2)
screws “A” and carefully replace insulation material.
Fasten cover with four (4) screws.

Fuse Replacement

Fuse is visible when cover plate and cover insulation are
removed. Take out old fuse and replace with fuse of
identical rating. Replace insulation and side cover.

Eastmaniedifim

COMPANY

9



EASTMAN_

Traverse Belt Replacement and

Falcon Cutter Installation

Remove five (5) screws holding clutch cover and pull
cover off to expose chain idler. Remove four (4) screws
holding idler cover and pull off cover to expose idler
pulley. Remove old belt by loosening clamps “A” on
cutting machine baseplate and pull beit out thru end of
track. Loosen idler support “F’’ and swing out of way by
removing one (1) screw. Remove cord reel adapter plate
-from gear housing to expose front timing belt gear and
‘idler. DO NOT disconnect wires.

Remove cutter at this time if desired. Insert standard of

cutter in track with knife pointing toward rear idler end of
track.

Feed new traverse belt thru track from rear with teeth
facing up. DO NOT twist belt. Pull belt around drive pulley
“D” and under idler pulley “E”. Fasten belt at clamp ““A”
on front of cutter. Reposition idler and fasten in closest
position. Feed timing belt around pulley “B” and under
pulley “C”. Pull tight and cut to proper length and fasten
under clamp “A” at rear of cutter. Loosen idler support
“F”, apply tension and retighten to track.

Lift Belt Replacement

Remove the front and rear lift covers. Loosen front and
rear belt clamps "C" and remove old lift belt. Insert end
of lift belt (181C4-7) under front belt clamp "C" and
secure. Thread belt under front pulley "A", over pulley
"B" and under rear belt clamp. With track sitting on table,
puli belt hand tight and secure belt clamps. Replace front
and rear lift covers. '

c
F—T—Lit Beit

‘ ,
N
\

\A'

10



Drive Motor

CAUTION
Before performing any of the following procedures,
make sure that the attachment plug is discon-
nected from terminal block on the control box.

Lubrication of Drive Motor Gear

Drive motor worm and gear should be lubricated every
three months. Insert grease tube over grease fitting on
top of gear housing and squeeze tube until grease comes
out of overflow hole at front of housing. '

Drive Motor Brush Replacement

Remove four (4) screws from vented cover and remove
cover plate. Unpack insulation material using care not to
damage insulation. Remove two (2) screws “A” and lift
out brush board. DO NOT disconnect wires. Turn board
over, loosen screws “B’ and pull motor brush pigtails
from under fasteners and brushes out from guides.

Ly

Insert new brushes so that beveled corner at wire pigtail
faces slot “C"’ in brush guide. Brush pigtail runs from slot
“C” to screw fastener “B”". Wrap pigtail around screw
“B"” and tighten screw. Turn board back to original
position. Spread brushes back enough to slide over
commutator and work down into cavity until brushes
“snap” over commutator. Secure board with two 4]
screws ““A” and repack insulation around board. Replace
and fasten vented cover with four screws.

Air Line Lubricator

The pneumatic lift has an in-line lubricator designed to lu-
bricate the air cylinder. Check oil sight tube bowl daily for
proper level of lubricant. To fill sight tube bowl disconnect
air source or turn air pressure valve off and relieve
pressure. Remove sight tube bow! by turning counter-
clockwise. Fill sight tube bowl 3/4 full with genuine
EASTMAN Air Line Lubricant (242C1-4 pint size). Re-
place sight tube bowl and air source.

Release
Pressure

Release
Pressure

Sight Tube — |\~
Bowl

Eastmanmiem it

COMPANY

iR



EASTMAN

Illustrated
Parts List

Your Eastman Auto Track Falcon has been carefully
designed to provide many hours of trouble free operation.
The comprehensive exploded part illustrations have been
carefully prepared to enable you to easily order
replacement parts, as required. Replacement parts for
this machine may be ordered thru your nearest Eastman
representative or directly from the Eastman factory.

Always specify machine model and
serial number when ordering parts for
faster more efficlent service.

IMPORTANT:

Index
EXPLODED PARTS ILLUSTRATIONS

The exploded part illustrations and part lists in thls section
have been divided into major assemblies as follows:

Pictorial INdeX .........cccverrereveererrieriienennnne. Page 12-13
Digital Control Box Assembly .................... Page 14-15
Cut Length Control Box Assembly ............. Page 16-17
Falcon Cutter Assembly ............................ Page 18-19
Drive Motor Assembly ............c..cueunne..... Page 20-21
Front Lift Assembly ........cocoevvveirenenene. Page 22-23
Rear Lift Assembly ...........ccvevuernevnenenen. .. Page 24-25
Track Assembly ...........ccevevviverreemeeeeeennns Page 26

Non-Lift Track Assembly ..........cccueu..e... Page 27

Please specify model and serial number of ma-
chine when ordering parts.

Item numbers are for reference only.

Please specify PART NUMBERS when ordering
replacement parts.

NOTE:

ITEM PART NO. DESCRIPTION QTy.

3 53C2-117 Limit Switch Cover T

4 307C18-4 Screw, Button Head

14-20x1 2

To over, Frn 1
Screw, Pan Head #8 x 3/8 8
rnt oer _

8 53Ci1-161
9  306C80-201
10 . 53C

13 53C11-162
14 13C2-19
15 171C1-23

Top Cover, Rear T - 1
Knob Assembly 1
Locking Rin

' 12



3 Falcon Cutter
Assembly
See Page 18

Control Box

Track Assembly :
& Transmitter
See Page ?6 See Page 14 - 17

Drive Motor
Assembly
' See Page 20

/\ °
12 .
. ~
—9
Rear Lift
Assembly
See Page 24
—10

Front Lift
Assembly
See Page 22

To order Eastman’s optional Air Compressor Kit \ /
request part no. 820C1-80. '

Eastmanmem i

COMPANY

13



EASTMAN_

Digital Control Box e g bt

Tren® (| Now Recciver Boced

(707C2-12 in.) Box, Digital Frerbo N Tonssnifes. (erdy w79 -
(707C2-12 cm.) Box, Digital «b rente
(707C2-13 in.) Box, Digital w/Remote ¢

(707C2-14 cm.) Box, Digital w/Remote(i<ies)
lllustrated Parts List |

ITEM_PARTNO. __ DESCRIPTION __DESCRIPTION

27 12C1-49  Washer, Lock #10 T2

276C2-39 Panel, Digital Control Box
13C2-18 "~ Knob, Adjust 2 28 17C15-126 Roli Pin 1
57C7-49 ____Clamp Screw Lever

o> o » P

320C10-3 ___Screw, Flat Head 6-32 x 1/2

7C2 - Swivel Pad with Setscrew
33 50C11-34 Clamp Base 1
79C12.321 _ Support Plate

10 830C1-82 Power Board Assembly
11 262C1-19 Fuse, 3.15 Amp.
55C4.152 _ Spacer, Standoff __

A=Y

783C1-7  Drive Cord Assembly

16 797C1-3 Jumper Ribbon Cable 1 38 783C1-11 Air Lift Cord Assembly 1
16 660C3-186 Harness Complete, Control Box 1 ’ 39 130C1-9 Transformer, 220v only

4C2-82 HexNut,6-32 af)

47CA4-T7 Tab, Grounding
21 12C1-31 Washer, Lock 1

4C2-106

Hex Nut, 4-40 1

Please specify model and serial number of
machine when ordering parts.

NOTE: | item numbers are for reference only.
Please specify PART NUMBERS when ordering
replacement parts. )

\
//‘

14



40

New Shyle = White
oid style —»Browd

Iz
=

I

Eastmanrier i

Q

) 4

Ay
T

COMPANY

15



EASTMAN

Cut Length Control BOX ..s. st fejeens it

#320c4-3

Trem® (6 New Remcte C’reansm‘#feb ® 13ci-2
Them ¥39 New Recewer Boaed & 830c]- 8]

" lllustrated Parts List

ITEM PART NO.  DESCRIPTION

QTY. ITEM PART NO. DESCRIPTION _QTY.

276C2-26 Cover Plate, Control Box 830C1-43 ' Control Board -

34
236C1-110  Label, Remote . 1 35 830C1-45 Control Board, Power Supply 1
236C1-118  Label, Length Cut 36 73C7-186 Tubing, Vinyl Al

O Ot RN

Remote Transmitter (Optional) 508C1 ! Bloc
11 580C1-145  Switch, llluminating 41 302C15-8 Screw, Flat Head 10-32x11/8 2
12 194C15 Cou e ——— 42 4C2-91 HexNut, 10-32

" 783C1-9 Lift Cord Assembly, Small
33C10-68 Hold Down For P.C. Boards 4
55C4-141 Standoff For P.C. Board

17 33C11-1 Holder, Fuse
1 ~ 262C1-16 Fuse, 110V-3A

SN =)
H
b

o 6

Terminal, Quick Connect, 3/16

~757C1-1  Recepticle, Large 1
23 727C2-49 Swivel Pad With Setscrew 1 53 660C3-173  Recepticle, Small 1
24 20C5-22 Clamp Screw 1 ~300C8-1 Scre, Round Head 4-40 x 3/8 4

302C182  Screw, Flat Head 1/4-20 X 1/2.
29 79C12-321  Support Plate, Rear (110V only)
30 308C15-3  Screw, Socket Head 10-32 x 3/8

A/R - As Required

N = N

Please specify model and serial number of
machine when ordering parts.

NOTE: | tem numbers are for reference only.
Please specify PART NUMBERS when ordering
replacement parts.

16



7ca  wlo Brockets
Yo cara w/,e,mckds

Eastmaniedifin

. COMPANY

17



EASTMAN_

Falcon Cutter
lllustrated Parts List

ITEM_PARTNO. _ DESCRIPTION _Qry.

4 15C13-65  Stud for Counterweight 1

g
5 145C2-8 Cord, Special, 18.3 Wire 10" 1 43 21C5-5 Sharpener Bushing, Hex 1

6 8C15-4 Cover, Insulation 1 44 301C10-9 Screw, Fillister 6-32 x 3/16

508C1-102  Terminal Biock "17C15-133  Roll Pin
11 830C1-6 Circuit Board 1 49 829C1-3  Magnet Ring 1
12 4C1-198 Nut, Hex 4-40 50 61C2 otor Shell - _

16 20C13-103 U-Lock Screw T2 90C6-48  Ball Bearing, Fron

17 50C7-27 Cord Clamp 1 55 190C1-5 Armature, 110V 1
783C1 ___Ground Wire Assembly

56 . 90C6-50 Ball Bearing, Rear 1

54C4-44  Plug 20C3-31
23 20C12-160 Sharpener Screw 1 61 833C6-3 Bracket Ass'y, Pressure Foot 1
34C10-158  Sharpener Spring 308C10-2 ___Screw, Socket Head 6-32 x 12 2

300C12-2  Screw, Head 8-32x 1/4 2

12C15-95  Washer, Flat #5
29 309C10-3 Setscrew, 6-32 x 1/2 1 67 12C1-21 Wasbher, Internal Tooth Locking 2
305C8-4 ~Screw, Binding Head 4-40 x 1/8

20013-6 _ Setscrew, 6-32 x 3/4

302C8-1  Screw, Flat Head 4-40 x 3/8 79C12-317  Lint Deflector

35 83C4-26 Knife Flange 1 73 305C8-4 Screw, Binding Head 4-40 x 1/8 1
74 308C10-8 Screw, Socket Head 6-32 x 1/4 1

80C1-141 4" Knife, Carbon

78 115C1-15  Wear Disc
79 90C4-81 Bearing v 4

Please specify mode! and serial number of
machine when ordering parts.

NOTE: | item numbers are for reference only.
Please specify PART NUMBERS when ordering
replacement parts.

18



Uov 3anp
33)« I(SAVN{J

71 70 L_-79 ,
Traverse Belt

ConverSion K'd“éo
181C4-10

New Baagmﬂ skate . Ra0Ct-102
S Kate Duly 50502~ (02

Eastmanieiiig

COMPANY

19



EASTMAN_

Drive Motor #32LLI-3 withost coed gead
llustrated Parts List

ITEM PART NO.  DESCRIPTION

_ITEM _PART NO DESCRIPTION

12C1-20  Washer, External Tooth #10 2

53C11-146 Disc Cover

4 300C15-4 Screw, Round Head 40 300C15-2 Screw, Round Head
10-3 1/2

,. x1/4_ 2

8 21C14 Plug, Strain Relief .
9 660C3-172 Plug, 3 Prong Socket 1
10 308C10-2 Screw, Socket Head Cap

6-32 x 1/2

44 211 1 V eanng Locator 1
45 18C6-35 Retaining Ring
46 90C6-42 Bearing

"236C1-110 Label, Remote Operator 308C15-1 Screw, Socket Head Cap

15 660C3-173 4 Pin Header 1 , 10-32x 5/8 1

122C1-29 Gear Housing 21C13-17 Bushi

e : e 79C12-31 Bearing

708C1-16 Motor Brush with Spring 55 300C12-6 Screw, Round Head 8-32 x 1/2 2
21 34C10-172 Brush Spring - 2 _ _ tscrew, 8-32 x 3/16

22 305C10-5 Screw, Binding Head 5 g se
6-32 x 3/16

'181C410  Traverse Belt (see note) 1

18C674  Tolerance Ring
90C6-50 Bearing
‘ Motor Fan

Harness Assembly
32 190C1-5 Armature 1
s 900648 Bearing =~ 1

Please specify model and serial number of
machine when ordering parts.

NOTE: | item numbers are for reference only.
Please specify PART NUMBERS when ordering
replacement parts.

GS:Tnble T
T2 Talje= 155"~ I
78" Table = 197" j7 3¢,

T@V%M: “Table size 4 |Th' x 2 +d(£: N
Co,g kwww'*“\
OveRall Teack stze x 2+ (°

20



Note: See Page 10 For Traverse Belt

Threading Diagram.

- Clean commutdue € machiwe has iRrectic. [engHh movemedts

Eastmammer it

COMPANY"

21



EASTMAN._

Front Lift Assembly +s s

lllustrated Parts List

ITEM PARTNO.

DESCRIPTION

ITEM PART NO.

DESCRIPTION

34 308C15-2 Screw, Socket Head Cap
20C5-22 Clamp Screw 2 . 10-32x 172 2
5 17C15-126 Roll Pin 2 35 311C14-4 Screw, Shoulder Socket
57C7-49 Clamp Screw Lever 5/16 x 1 1/4 1

’ Washer, Flat ‘ - 8
Hanger Bracket _ 1 40
Cylinder Hanger Bracket

9 12C15-14
10 62C16-308
11 833C6-6

275C4-1

Bearing Block
Pivot Bracket witn Pin & Clips 1
Washer, Lock 1/4

14 758C1-3. 4 Pin Header 1 275C1-1 Pneumatic Cylinder
15 826C1-17-MS - Support Tube. : 1 45 0C20-1 (7) Tubing, 1/4 O.D. 1
16 12C1-19 Waser Lock 1/4 251C3-4 Speed Control Valve 1

308C20-1

Screw, Socket Head Cap

79C12-405 Front Main Plate 1 1/4-28 x 5/8 1
21 311C14-3 Screw, Shoulder Socket 51 12C1-21 Washer, Lock #8 2
516 x 1 1 :

112C2- alve w/ Solenoid 1

- £l 3 ik 55 300C10-10 Screw, Round Head 6-32 x 1 2

25 152C1-41 Pulley 1 56 260C2-6 Straight Adapter, 1/8 NPT-1/4 1
26 12C15-108 Washer, Flat 1/4 1
27 12C1-19 Washer, Lock 1/4 2

60 62C16-316
61 260C2-8

Mounting Bracket 1
Male Pipe Nipple Ref

MS - Table Width

NOTE:

Please specify model and serial number of
machine when ordering parts.

Item numbers are for reference only.

Please specify PART NUMBERS when ordering

LS Rat Leutfls Tle swe 448" (o o 612

replacement parts.

22




23

COMPANY

\machiael

Eastma




EASTMAN

Rear Lift Assembly « ...

lllustrated Parts List

DESCRIPTION

4C2-58 Nut, Hex 1/4-20

4
5 658C1-7 Rear Bearing Assembly 2
6 21C14-21 Bushing

308C20-1 Screw, Socket Head Cap
: 1/4-28 x 5/8 : 1
Weight, Rear 1

11  136C1-33

181C4-7-MS  Nylon Lift Belt
15 308C15-7 Screw, Socket Head Cap

10-32x11/4 2

19 311C14-3

7 Screw, Shoulder Socket
516 x 1 1
20 12C15-97 Washer, Flat 5/16 3

24 12C15-108

DESCRIPTION

' sr, Fla 4

25 12C1-19 Washer, Lock 1/4 -3
26 4C2-58 Nut, Hex 1/4-20 5

12C1-19
30 4C2-58
31 79C12-406

Washer, Lock 1/4
Nut, Hex 1/4-20
Rear Main Plate

= h b

Washer, Lock #10
Washer, Flat #10
Clamp Screw Lever 2

12C1-49°
35 12C15-14
36 57C7-49

50C11-34
41 727C2
42 62C16-308

Clamp Base
Swivel Pad with Setscrew
Hanging Bracket

NN N

MS - Table Width

Please specify model and serial number of
machine when ordering parts.

NOE Item numbers are for reference only.

Please specify PART NUMBERS when ordering
replacement parts.

24



25

COMPANY

31

Eastmanmrifi

\




EASTMAN

Track Assembly
lllustrated Parts List Scrow o Head

2%1 15214 Timing Belt Pulley

7 6 | 3 o
| ‘ V4 23 12C10-2 Washer, Flat
@/ 24 308C15-2 Screw, Socket Head Cap
i _ 10-32 x 1/2

"300C86  Screw,Round Head -
4-40 x 3/4 4
4 580C1-161  Microswich 2

T53C11-147  Mdler Cover ITEM PARTNO.  DESCRIPTION

8 305C10-5 Screw, Binding Head
6-32 x 3/16

30 193C1-26-MS  Track
L 31 185C1-239 Scale, Inches
152C1-44 Pulley idier 185C1-240 Scale, Centimeters
90C6-42 Bearing Scale, Length Units
18C6-35 Retaining Ring e fomeech ey

-— ek =k b

33 113C3-16 WearStrip
34 211C1-18 Grip tape
MS - Machine Size

26



" Non-Lift
Track Assembly

’ l I UStr ated P ar ts Li St OOC1 l Screw. und d 32 x8
5

12C15-97 Washer, Flat 1/4 4

ITEM PART NO. DESCRI i’TION

15
! 10 302C18-2 Screw, Flat Head 1/420x 1/2 4
\ : Clamp Screw ‘ 2
l

305C10-1 Screw, Binding Head

6-32 x 1/4 (Ref. only)
53C2-117 Limit Switch Cover (Ref. only)
773C1-0 Screw Clamp Assembly
20C13-4 Setscrew

Fastmammeriific

icCoOMPAN?

>



- - - o —-——— o)

N
w
\

TERMINAL BLOCK
PATENT 4,609,244
508C1-100

-

.~ ATTACHMENT PLUG

......-...-....--_-..__..-../.._-._.._..--......_.e

SHOWN \ PATENT 4,609,244
523C1-100
SHOWN
WARNING J] Electrical connections to this device should be made by a qualified
electrician who is familiar with applicable codes and regulations. To
Wiring Instructions I ensure operators safety, a ground lead must be connectsd to
. - Eastman terminal "E" on the attachmentplug. Disconnect this equipmentfrom
2 Attachment Plugs electrical power before proceeding with any disassembly for adjust-

ment, inspection or repalir.

w

z z
S U B I TR

L1,N
2
L3
+ E
L1,N
L2

» * E
L1.N
L3

PART NO. DESCRIPTION

Terminal Contact w/Pin E
Terminal Contact w/pin L1, N
Terminal Cont w/Pi 12

667C1-27 Terminal Contact W/Pin L2
667C1-28 Terminal Contact w/Pin L3
47C3-21 _ Terminal Sleeve (current

mb Clip
17 50C7-27  Cord Clamp ) 1 1 1 1
Attachment Plug

13~103 U-Lock Screw

Attachment Plug Cover
_302C8-8 Srew 4-40 x 7/8 Flat Hd.

Eastmamiedifim

COMPANY
779 Washington St., Buffalo, N.Y. 14203-1396 U.S.A. « (716)856-2200 * Fax (716)856-1140 or (716)856-2068
Manufacturers of Eastman Cloth Cutting and Cloth Spreading Machines

Form C-1529 ©1994 EastmanMachine Company PrintedinU.8.A. 12/96






